James R. Flechtner, PE

Executive Director
- c Fea r 235 Government Center Drive
a ne Wilmington, NC 28403

15 il £ 910-332-662
Public Utility Authority jim flechtnerGcimea ore

Stewardship. Sustainability. Service.

November 16, 2017

The Honorable Trudy Wade
North Carolina General Assembly
Legislative Building

16 West Jones Street

Raleigh, North Carolina 27601

RE: HB56 GenX Response Measures
Cape Fear Public Utility Authority (CFPUA) Interim Report

Dear Senator Wade:

In accordance with House Bill 56 GenX Response Measures requirements, this interim report
summarizes our coordination activities with Brunswick and Pender counties. We maintain an ongoing
dialogue with their County Managers, as well as their Public Utility and Health departments.
[...]
and reverse osmosis or nanofiltration (RO/NF) are effective at removing PFASs, but the
available results are limited, and almost no information specifically addresses GenX.

For GAC, two options are available: 14, installing new GAC media in the existing filters, and
1B, locating new GAC contactors, consisting of basins similar to the existing filter boxes,
downstream from the existing filters. Both Option 2, installing new anionic IX exchangers,
and Option 3, RO/NF, would also be located downstream of the existing filters.

Option 14, installing new GAC in the existing filters, would be the lowest initial cost option
with the shortest implementation time, however, operating costs would be directly
influenced by replacement frequency, which is currently unknown. New GAC media would
cost $1 million to $2 million per replacement event.

To provide an improved basis for decision-making, site-specific testing of these processes
(GAC, IX, and RO/NF) is recommended to refine the understanding of design and
operational parameters that would affect feasibility and cost.

Since the lowest initial cost option would be Option 1A, one logical approach would be to
conduct GAC media testing on water with Sweeney WTP concentrations to consider the
viability of this option before a larger testing program is started.

As a parallel path activity while testing proceeds, it is recommended that planning-level cost
opinions be developed for the lowest and highest cost options, Option 1A and Option 3. The
development of the cost opinions would be based on preliminary assumptions that could
subsequently be revised when site-specific test results are available.

ES-3



Cape Fear Public Utility Authority

1.0 Purpose

This document presents a preliminary evaluation of the technical feasibility of several water
treatment methods that have been proposed for removal of the anthropogenic (human-made)
organic chemical known as GenX and other compounds recently identified. This contaminant, GenX,
has only recently been identified as a concern within the field of drinking water treatment, and
limited treatment information is available. This evaluation is based on engineering assumptions
and extrapolations that could be confirmed by subsequent bench-scale and/or pilot-scale testing
before full-scale implementation.

1-1



Cape Fear Public Utility Authority

2.0 Introduction

2.1 GENERAL INTRODUCTION

There is a group of organic chemical compounds, collectively referred to as perfluoroalkyl
substances (PFASs), also sometimes called perfluorinated compounds (PFCs). The term PFAS is
used in this memorandum. Various PFASs have been used in a wide variety of manufactured
products, such as firefighting foams, carpets, clothing, cosmetics, food packaging, and cookware.
Because of their widespread use, most people have been exposed to PFASs. PFASs have been found
in many types of waters worldwide. As shown in the recent literature review by Dickenson and
Higgins (2016), this includes the United States, Germany, Canada, South Korea, China, Brazil, United
Kingdom, France, Italy, and Spain. As an indication of how widespread these compounds are, a
study by Houde et al. (2006) observed the presence of PFASs in the blood of animals in remote
areas in the arctic.

Lists of compounds that make up PFASs, as well as information on molecular weight and chemical
formula, can be found in various references (including Dickenson and Higgins 2016; Sun et al. 2016;
and Water Research Foundation 2016). One specific type of PFAS of special interest to CFPUA,
which is known by the trade name GenX, was detected by Sun et al. (2016) in the Cape Fear River at
an average concentration of 631 nanogram per liter (ng/L).

GenX is used as a processing aid for the production of fluoropolymer materials. It is the ammonium
salt of perfluoro-2-propoxypropanoic acid (PFPrOPrA), according to Heydebreck et al. (2015).
PFPrOPrA has the chemical formula CsHF1103, a molecular weight of 330 Dalton, and Chemical
Abstracts Service (CAS) Registry No. 13252-13-6. According to The News Journal, June 27, 2017
(Mordock 2017), Chemours, a company that had been discharging wastewater containing GenX
from its Fayetteville, North Carolina, facility to the Cape Fear River about 100 miles upstream from
Wilmington, North Carolina, announced that it had temporarily stopped discharging wastewater
containing GenX while determining how to address the issue. On June 27, 2017, the North Carolina
Department of Environmental Quality (NC DEQ) confirmed that Chemours had stopped discharging
GenX wastewater to the Cape Fear River (https://deqg.nc.gov/deg-verifies-chemours-has-stopped-
discharging-genx-wastewater). Even if the GenX discharge is not restarted, it is anticipated that
concentrations of a stable chemical such as GenX may remain in the river for a period of time. It
appears that Chemours may be continuing to discharge wastewaters containing other PFAS
compounds; information to revise that possibility has not been found.

2.2 REGULATORY HISTORY

Allowable concentrations of PFASs in drinking water is a relatively new topic being considered by
the United States Environmental Protection Agency (EPA). The EPA has not issued any regulations
regarding PFASs in drinking water, and there are therefore no enforceable maximum contaminant
levels (MCLs) for PFASs. However, in 2009, on the basis of the limited health effects information
available at that time, the EPA published provisional health advisories for two PFAS compounds:
perfluorooctanoic acid (PFOA) and perfluorooctane sulfonate (PFOS). For reference, the formula for
PFOA is C7F1sCOOH, and it has a molecular weight of 414 Daltons, and PFOS is CgF17SOsH, and it has
a molecular weight of 500 Daltons. In May 2016, the EPA issued revised health advisories for PFOA
and PFOS of 70 ng/L, measured either individually or in combination (EPA 2016). The EPA
develops health advisories to provide information on contaminants that it believes may cause
human health effects and are known or anticipated to occur in drinking water. These health
advisories are “non-enforceable and non-regulatory and provide technical information to states

2-1



Cape Fear Public Utility Authority

agencies and other public health officials” (EPA 2016). There are currently no EPA regulations or
health advisories regarding GenX. Although there are no enforceable MCLs for GenX or other
PFASs, the Cape Fear Public Utility Authority (CFPUA) is proactively considering the feasibility and
effectiveness of treatment alternatives because of concern over potential adverse health effects
associated with the presence of these compounds in drinking water.

2.3 TREATMENT METHODS

A major goal of Water Research Foundation Project 4322 (Dickenson and Higgins 2016) was to
evaluate removal of PFASs at 15 full-scale water treatment systems throughout the United States,
including two potable reuse treatment systems. This study found that conventional water
treatment methods, including aeration, chlorination, chloramination, chlorine dioxide, coagulation,
flocculation, anthracite media filtration, microfiltration or ultrafiltration, ozonation, permanganate
addition, sedimentation, softening (caustic softening followed by solids contact clarification), and
ultraviolet (UV) light, were not effective at removing PFASs. In addition, the literature review
showed that other researchers have confirmed that these treatment processes provide essentially
no removal of PFASs.

Dickenson and Higgins (2016) conducted bench-scale testing of granular activated carbon (GAC)
and nanofiltration (NF), as well as observation of a certain type of ion exchange (IX) resin and full-
scale reverse osmosis (RO), noting that each of these methods provided varying levels of removal of
PFASs. Therefore, these treatment methods (GAC, IX, and RO/NF) are considered in this
memorandum.

2.4 TREATMENT AT THE SWEENEY WTP

The existing Sweeney Water Treatment Plant (WTP), which has a rated capacity of 35 million
gallons per day (mgd), applies the following processes: ozonation (pre and intermediate),
coagulation, flocculation, clarification, biological filtration using GAC media, disinfection including
UV, and chlorination. The granular media filtration consists of (from bottom to top) underdrains
and gravel, sand, and GAC. The sand layer is 12 inches deep with an effective size of 0.4 to

0.5 millimeters (mm) and a uniformity coefficient of 1.4. The GAC layer is 48 inches deep. The four
older filters (1 through 4) initially used Calgon Filtrasorb 300 (coal-based carbon). The GAC in
filters 3 and 4 has been in service since 1997; in 2005 the media was replaced in filters 1 and 2
during maintenance work on the underdrains. The other filters use a similar type of coal-based
carbon called VGAC 8x30 SNC that has been in service since 2010 (filters 5 to 9) and 2011 (filters
10 to 15). There are 14 filters, as summarized in Table 2-1. On the basis of current demands, typical
operating conditions are 25 mgd on higher flow days and 12 mgd on lower flow days (which equate
to loading rates of 2.8 gallons per minute per square foot (gpm/ft?) and 1.4 gpm/ft?, respectively).
These figures indicate a typical loading rate of 2.5 gpm/ft2 and an empty bed contact time (EBCT) of
approximately 12 minutes in the GAC portion of the filter. Water quality of the combined filter
effluent is listed in Table 2-2.

2-2



Cape Fear Public Utility Authority | TECHNICAL MEMORANDUM 1

Table 2-1 Description of Existing Filters
Number of Filters Number 14
Cells per Filter Number 1
Area per Filter ft2 435
Dimensions, Lx Wx D ft 15x29x 15.58
Hydraulic Loading gpm/ft? 4
Capacity Rating, each filter mgd 2.5

Table 2-2 Water Quality of Combined Filter Effluent (2016-2017)
Temperature 20.9
pH Standard unit 5.7 4.8 6.4
Turbidity NTU 0.032 0.01 0.68
Alkalinity mg/L as CaCO3 8 5 14
TOC mg/L 2.1 1.7 3.1
UV 254 1/cm 0.019 0.008 0.036
Conductivity uS/cm 176 162 193

NTU = nephelometric turbidity unit
cm = centimeter
uS/cm = micro-Siemens per centimeter

BLACK & VEATCH | Introduction



Cape Fear Public Utility Authority

3.0 Analytical Measurement of PFAS and GenX

It has been determined that here are two commercial analytical laboratories that offer
measurement of PFASs, Eurofins and Test America, based on discussions with researchers in the

field, however, only Eurofins is currently providing GenX measurements. Information provided by
these laboratories on reporting limits, costs, and sample turn-around time is presented in Table 3-

1. Regarding PFASs other than GenX, Eurofins provides measurement for 14 compounds and Test

America 17. There are also some non-commercial laboratories that measure PFAS concentrations,
including Dr. Knappe’s laboratory at North Carolina State University (NCSU), EPA, Colorado School
of Mines, and the State of Minnesota. Dr. Knappe has said (personal communication) that NCSU and
EPA Region 4 can measure GenX as well as other similar perfluorinated ethers.

Table 3-1 Survey of Analytical Laboratories

PARAMETER EUROFINS TEST AMERICA

Provides GenX Measurement?

GenX Method

GenX Reporting Limit, ng/L
Price per Sample

Turn-around Time, at cited
price

Sample Holding Time

Provides Measurement of Other
PFAS?

Number of PFASs in Lab’s
Standard Package

Other PFAS Method

Other PFAS Reporting Limit,
ng/L

Price per Sample

Turn-around Time, at cited
price

Sample Holding Time

Yes

SPE

extraction/preconcentration
LC Liquid Chromatography,

MS Mass Spect
10
$350

10 Business Days

14 Calendar Days or
possibly longer since GenX

is quite stable

Yes

14

Method 537

2.0

$325

10 Business Days

14 Calendar Days

No

NA

NA
NA

NA

NA

Yes

17

Method 537

2.0

$250 to $300

10 Business Days

14 Calendar Days

3-1



Cape Fear Public Utility Authority

4.0 Granular Activated Carbon Treatment Option

4.1 INTRODUCTION

Granular activated carbon (GAC) adsorption is a water treatment process that uses a granular
media produced from carbon-based materials such as coal, coconut shells, peat, or wood that have
been “activated” by heat and sometimes other manufacturing steps to yield the desired properties.
There are many types of GAC media, and selection of an effective carbon for a given situation is
frequently based on site-specific testing. Water treatment applications include use as a granular
media for filtration to remove particulates and turbidity as well as to remove certain dissolved
materials, such as organic constituents that can result in color or the formation of disinfection
byproducts (DBPs), taste and odor (T&O) causing compounds, or industrial solvents if present in
the water. GAC is also sometimes used to dechlorinate water.

GAC is implemented in water treatment in one of two roles: one, as a filter-adsorber, providing both
filtration and adsorption functions or, two, as a post-filter contactor in which adsorption is the
primary treatment objective. As the adsorptive capacity of the GAC becomes exhausted, microbial
growth on the GAC can be used to convert some of the chemicals in the water to cell mass. This is
referred to as biofiltration. The GAC filters at the Sweeney plant operate as biofilters.

When applied as a biologically active filter, microbial activity on the GAC causes the removal of
some organics. Adsorption of organic materials on the carbon can also occur. Both of these
mechanisms can occur simultaneously when the GAC media is new or recently regenerated. In a
typical scenario with new GAC media almost all of the organic material that is chemically attracted
to the GAC would be removed. As the adsorption “sites” on the GAC are filled, the adsorptive ability
of the carbon becomes exhausted, resulting in a “breakthrough” in which the concentration of
organic chemicals being removed increases in the effluent from the GAC filter.

Total Organic Carbon (TOC) is a complex mixture of many organic compounds. Some are adsorbed
better by GAC than others, and there is often a small fraction, 5 to 10 percent, that is not adsorbed
at all. The nonadsorbable fraction passes to the effluent. Some TOC is removed by biodegradation in
the GAC bed after the bed’s adsorption capacity has been exhausted. Consequently, a typical TOC
breakthrough curve comprises three stages:

1. Immediate breakthrough of the nonadsorbable component of TOC (typically 5 to 10 percent
of influent TOC).
2. Removal of TOC by adsorption (decreases with time as the adsorption capacity of the GAC is

consumed) and varies by chemical.
3. Continued biological removal of a portion of the TOC.

Each type of GAC exhibits a selectivity or preference for some organic species over others. In
addition, when breakthrough occurs, a phenomenon called “chromatographic peaking” may take
place. When this happens, the GAC releases some types of organic material that were adsorbed
previously while removing other types instead (in a sense trading one that it “prefers” for the
other). From a practical standpoint, the outcome of that event is that there can be higher
concentrations of some organic chemicals in the effluent than in the influent. A simplified diagram
to help explain chromatographic peaking is presented on Figure 3-1. The drawing on the left side of
the figure shows new GAC media (or new IX resin which also exhibits chromatographic peaking)
that is removing all of the “A” and “B” molecules that are present in the influent water. The drawing
on the right shows exhausted GAC media (or IX resin), treating the same influent concentrations of

4-1



Cape Fear Public Utility Authority

“A” and “B” while the sites attracted to “A” and “B” are full. On the right side the exhausted
media/resin is releasing “A” molecules that have already been captured because there is a
preference to attract “B” molecules. On the right side the concentration of “A” in the effluent is
greater than in the influent because “A” molecules are being released.

Influent Water with —
Concentrations of A & B l
B

B

y 1 A